Revised 8/9/2019

MONTEREY PENINSULA
This meeting has been noticed according W T E R
to the Brown Act rules. This agenda was
posted on Friday, August 9, 2019. MANAGEMENT DISTRICT
Administrative Committee REVISED AGENDA
Members: . Administrative Committee
George Riley, Chair of the Monterey Peninsula Water Management District
Molly Evans St s dede e e e e e
Gary Hoffmann Monday, August 12, 2019, 4:00 PM
Alternate: MPWMD Conference Room, 5 Harris Court, Building G, Monterey, CA
Dave Potter

Director Hoffman will participate by telephone from
Staff Contact: 601 Murray Circle, Sausalito, CA 94965

Suresh Prasad

Call to Order

Comments from Public — The public may comment on any item within the District’s
[...]
Injection Wells Phase 2 Project, Monterey, CA: Principal-in-Charge (PIC) for
this $9.4M roject managing the ground replenishment Project which provides
the final “book end” for Pure Water Program. Construction of Deep Injection
Well, Vadose Well, and six monitoring wells; 3,000 linear feet of pipeline,
electrical building construction, well pump appurtenance and electrical and
SCADA control installations at three sites.

Blanco Drain and Reclamation Ditch Diversion Facilities, Marina and Salinas,
CA: Principal-in-Charge (PIC) for M1W's $7.3M Alternate Source Water
Diversion Project. The Project consists of two pumping diversion facilities,
8,350 linear feet of pipeline and related tower and standpipe repeater station
antennae towers and SCADA controls. The Project captures alternative water
sources consisting of farmers' fields tile runoff from Blanco Drain in Marina
and Industrial Wastewater from the Reclamation Ditch located in the City of
Salinas.

Recycled Water Storage and Distribution Pump Station Improvements
Project, Watsonville, CA: Principal-in-Charge for the $4.8 million
improvement project providing the Pajaro Valley Water Management Agency
(PVWMA) with additional recycled water storage to increase its recycled
wastewater supply for agricultural irrigation and improved the efficiency of
its treatment and distribution system. The project included construction of a
1.5-million-gallon reinforced concrete tank and upgrades to three (3) 350 Hp
pumps at the Distribution Pump Station.

Blend Well Pipeline Project, Watsonville, CA: Principal-in-Charge for this

$1 million project connecting the Pajaro Valley Water Management Agency’s
(PVWMA) supplemental wells to their existing Recycled Water Coastal
Distribution System. The project included 2,800 linear feet of mortar lined and
coated welded steel pipe and a static mixing system.

K-1 Pipeline Project, Watsonville, CA: Principal-in-Charge for this $1.5
million pipeline project that was an extension of the Pajaro Valley Water
Management Agency’s (PVWMA) existing Recycled Water Coastal
Distribution System. The project included installation of approximately 6,630
linear feet of HDPE pipeline and appurtenances, including a total of eight
turnouts to agricultural fields. The pipeline provides supplemental water to
approximately 180 irrigated acres of farmland in Northern Monterey County.

PSOMAS

Monterey Peninsula Water Management District | Santa Margarita Water Treatment Facility Construction



Gary Skrel, PE
(Continued)

O’Neill Ranch Well And Treatment Plant, Capitola, CA: Principal-in-Charge
for this $4.3 million project consisting of the construction of a treatment
facility creating a potable water source from a newly constructed and
developed inland well as part of Soquel Creek Water District’s (SQCWD)
overall Groundwater and Well Master Plan to fight saltwater intrusion and
eliminate reliance on coastal wells. Treatment involved installation of iron and
manganese filter systems. Project construction also included 270 linear feet of
12-inch PVC and 1,880 linear feet of 18-inch PVC transmission main, lateral
tie-ins and 14 water services.

Polo Grounds Well and Treatment Facilities, Aptos, CA: Principal-in-Charge
for this $2.3 million project which converted the Polo Grounds Well, an
existing irrigation well, to a potable water supply through iron and manganese
filtering removal process. Similar to the ASR Treatment Facility, this Project
added another potable water supply source that supplemented the District’s
existing water delivery system.

Non-Potable Storage Tank - Contruction Management Services - P14755,
Brentwood, CA: Principal-in-Charge for this $8.1 million project. The project
constructed a 3.0 MGD non-potable storage facility for recycled water,
including appurtenances and associated improvements such as a Recycled
Water Pump Station and a new Electrical and Instrumentation Building. This
storage facility is critical to buffer the daily cyclical difference between recycled
water supply and demand.

Del Valle WTP Ozonation Project, Livermore, CA: Principal-in-Charge for
this $34.3 million project. The Project constructs a new ozone facility that
includes an ozone generation building and ozone generators, a concrete ozone
contactor structure(s) with fine bubble diffusion and stainless steel piping.
The project also includes modifications to existing filters including air scour
addition, gravel-less underdrains retrofit, concrete rehabilitation/coating

and new media configuration. Upgrades will also be made to the electrical
facilities and standby generator. A new carbon dioxide and LOX systems and
modifications to existing chemical systems as necessary for the new ozone
facility, and associated piping and connections to the existing facilities.

North Coast System Rehabilitation - Phase 3, Santa Cruz, CA: Principal-
in-Charge for this $4.3M raw water main replacement project. The Project
replaced 16,500 linear feet of fusible PVC and PVC main transmission that
spans three miles within State Parks and Caltrans Right-of-Way (ROW). She
is well versed in public agency ROW issues, farmer coordination concerns as
well as environmental constraints and the critical relationship building skills
required for State and Regional cooperation key to Project success.

Patterson Pass WTP Upgrades and Ozonation Project, Livermore, CA:
Principal-in-Charge for this $76 million project. The Project will improve
treated water quality by replacing aging equipment. It will increase treated
water storage capacity and will double the plant's production capacity to

24 million gallons a day (mgd). The project will also add new ozonation
facilities, replace the existing ultrafiltration (UF) membrane filters with six new
conventional filters. There will also add a new five million gallon (mg) treated
water storage tank.

PSOMAS

Monterey Peninsula Water Management District | Santa Margarita Water Treatment Facility Construction



Larry Clough, icc

Lead Construction Inspector

EDUCATION

/Coursework/Programmable Logic
Controllers Goncepts I/Hartnell
College

/Coursework/Controllers Analog
Concepts/Hartnell College

/Coursework/Water Technology
Program/Hartnell College

CERTIFICATIONS

Reinforced Concrete Special
Inspector/International Code
Council

PROFESSIONAL
AFFILIATIONS

California Water Environment
Association

TRAINING

ACI - Concrete Field Testing
Technician Grade | American
Concrete Institute

Competent Person Trained
Confined Space
CPR/First Aid

ICC - Reinforced Concrete Special
Inspector Associate International
Code Council

Supervisor- Safety Training

EXPERIENCE

Psomas for 17 years; with other
firms for

Larry has worked in the construction industry since 1978. Larry is Psomas'
veteran and lead inspector who serves as mentor and example to all of our
inspection staff. He has extensive real world practical knowledge culled

from decades of inspection experience on a variety of construction projects
including pump stations, pipelines, tanks, and treatment facilities. In addition,
he has experience in soils, concrete, reinforcement, and asphalt placement.
Larry has also provided numerous clients throughout the Monterey/Santa
Cruz area and Greater Bay Area startup and testing expertise, acting as

lead inspector responsible for the scheduling and sequencing of startup,
commissioning, and operational testing of equipment and SCADA Systems on
numerous wastewater and water distribution and treatment facilities.

Experience

Blanco Drain and Reclamation Ditch Diversion Facilities, Marina and Salinas,
CA: Staff Team for M1W's $7.3M Alternate Source Water Diversion Project.
The Project consists of two pumping diversion facilities, 8,350 linear feet of
pipeline and related tower and standpipe repeater station antennae towers and
SCADA controls. The Project captures alternative water sources consisting

of farmers' fields tile runoft from Blanco Drain in Marina and Industrial
Wastewater from the Reclamation Ditch located in the City of Salinas.

Injection Wells Phase 2 Project, Monterey, CA: Staftf Team for this $9.4M
Project; managing the proposed CM Team ground replenishment Project
which provides the final "book end" for Pure Water Program. Construction
of Deep Injection Well, Vadose Well, and six monitoring wells; 3,000 linear
feet of pipeline, electrical building construction, well pump appurtenance and
electrical and SCADA control installations at three sites.

Recycled Water Storage & Distribution Pump Station Improvements,
Watsonville, CA: Staft Team for this $4.9M Recycled Water Storage and
Distribution Pump Station Improvements Project. Improvements provided
additional recycled water storage for PVWMA, which increased their recycled
wastewater supply to their customers by 750 acre feet per year and improved
efficiency of their treatment and distribution system. It included construction
of a 1.5 million gallon, cast-in-place concrete storage tank, associated 20-inch
welded steel piping, and the replacement of existing 500 Hp pumps and the
addition of new distribution pumps for higher system efficiency.

Soquel Pump Station Force Main Replacement, Soquel, CA: Staff Team for
this $3M force main and pump station improvements project that involved
1,150 linear feet of 24-inch force main replacement and odor control and
mechanical/electrical improvements to an existing pump station.

Wastewater Treatment Plant Upgrade, Construction Management Services,
Paso Robles, CA: Staff Team for this $36.4M plant upgrade. The Project
constructed a new headworks, rehabilitated primary clarifiers, new BNR
system, new secondary clarifiers, chloramination disinfection, effluent
polishing channel, DAFT, cogeneration system, new plant SCADA system, new
12kV service, and new operations building.

PSOMAS

Monterey Peninsula Water Management District | Santa Margarita Water Treatment Facility Construction



Larry Clough, ICC
(Continued)

DERWA Recycled Water Treatment Facilities - Phase 2 (CIP 16-R014),
Pleasanton, CA: Construction Inspector for this $18.2 million project that
producs irrigation water for the tri-valley. The project expanded the existing
recycled water treatment facility’s capacity from 9.7 to 16.2 mgd. The existing
facility consists of a tertiary influent pump station, tertiary influent screening,
rapid mix facilities, flocculation basins, tertiary filters, ultra violet disinfection,
and pump station R1, which pumps the treated water to the distribution
system.

North Coast System Rehabilitation - Phase 3, Santa Cruz, CA: Staff Team

for this $4.3M raw water main replacement project. The Project replaced
16,500 linear feet of fusible PVC and PVC main transmission that spans

three miles within State Parks and Caltrans Right-of-Way (ROW). She is well
versed in public agency ROW issues, farmer coordination concerns as well as
environmental constraints and the critical relationship building skills required
for State and Regional cooperation key to Project success.

PSOMAS

Monterey Peninsula Water Management District | Santa Margarita Water Treatment Facility Construction



Patrick Hughs

Office Engineer/Field Engineer

TRAINING

Confined Space
CPR/First Aid

OSHA 10-Hour Construction
Course Occupational Safety &
Health Administration

EXPERIENCE

Psomas: 2 years

Patrick’s experience includes providing Lead Office Engineering and

Field Engineering services for recycled water, wastewater and municipal
building facilities. For the past year and a half, Patrick has been dedicated to
MI1W projects, providing Office Engineer/Field Engineer (OE/FE support
including RFI, Submittal and Progress Payment Processing via M1W's
Procore platform. He has also supported other Psomas water, recycled water
and wastewater facility projects in the South Bay and Santa Cruz area. His
other relevant project experience includes managing underground gas and
telecommunications facilities.

Experience

lanco Drain and Reclamation Ditch Diversion Facilities, Marina and Salinas,
CA: Staff Team for M1W’s $7.3M Alternate Source Water Diversion Project.
The Project consists of two pumping diversion facilities, 8,350 linear feet of
pipeline and related tower and standpipe repeater station antennae towers and
SCADA controls. The Project captures alternative water sources consisting

of farmers’ fields tile runoff from Blanco Drain in Marina and Industrial
Wastewater from the Reclamation Ditch located in the City of Salinas.

Injection Wells Phase 2 Project, Monterey, CA: Staftf Team for this $9.4M
Project; managing the proposed CM Team ground replenishment Project
which provides the final “book end” for Pure Water Program. Construction
of Deep Injection Well, Vadose Well, and six monitoring wells; 3,000 linear
feet of pipeline, electrical building construction, well pump appurtenance and
electrical and SCADA control installations at three sites.

Recycled Water Storage & Distribution Pump Station Improvements,
Watsonville, CA: Staft Team for this $4.9M Recycled Water Storage and
Distribution Pump Station Improvements Project. Improvements provided
additional recycled water storage for PVWMA, which increased their recycled
wastewater supply to their customers by 750 acre feet per year and improved
efficiency of their treatment and distribution system. It included construction
of a 1.5 million gallon, cast-in-place concrete storage tank, associated 20-inch
welded steel piping, and the replacement of existing 500 Hp pumps and the
addition of new distribution pumps for higher system efliciency.

IP Well & Development Projects, Scotts Valley, CA: Staff Team for SVWD’s
1440 Multiversity Development and Polo Ranch Subdivision projects.

The Project relocated the existing treated and raw water lines, new main
installations and service installations; as well as installation of a replacement
Pressure Reducing Valve station during a four phased grading/development
project by Lennar.

Anaerobic Digester 4 and F.O.G. Facility (CIP 07-3203), Pleasanton, CA:
Staft Team for this $7.8 million project. This project is constructing a new
1-million-gallon reinforced concrete tank with roof mounted mixers and
methane gas appurtenances, at grade heat exchanger, circulating sludge
chopper pump, piping, and associated electrical systems. Also included

is the construction of a fats, oils, and grease (FOG) receiving facility that

PSOMAS

Monterey Peninsula Water Management District | Santa Margarita Water Treatment Facility Construction



Patrick Hughs
(Continued)

includes a chopper pump, heat exchanger, 10,000-gallon stainless steel tank,
pipe heat tracing and associated electrical and instrumentation. The project
requires close coordination with the District's Operations group to minimize
operational impacts to the three existing online digesters.

BDERWA Recycled Water Treatment Facilities - Phase 2 (CIP 16-R014),
Pleasanton, CA: Staff Team for this $18.2 million project that produces
irrigation water for the tri-valley. The project expanded the existing recycled
water treatment facility's capacity from 9.7 to 16.2 mgd. The existing facility
consists of a tertiary influent pump station, tertiary influent screening, rapid
mix facilities, flocculation basins, tertiary filters, ultra violet disinfection, and
pump station R1, which pumps the treated water to the distribution system.

Dublin Trunk Sewer Rehabilitation Project (CIP 16-S021), Dublin, CA: Staff
Team for this project which included construction of a cured-in-place pipe
liner within the existing 33-inch, 36-inch, 39-inch, and 42-inch diameter
trunk lines, rehabilitation of existing manholes, temporary bypass pumping,
traffic control, pavement repair, and other miscellaneous work as shown

and specified including furnishing all labor, materials, equipment, services,
temporary controls and construction facilities required to meet all general
conditions, general requirements and incidentals to complete the work in its
entirety as described in the Contract Documents.